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merclal use), NOMA Dutdeor Fumducls Incorporated warvanta that it will

- their manutecturer's own. warranty),

AWN TRA -cron '
Mﬁbll. 03554- 1 20

SN

ONE YRAR
For ona (1) yeat from dats of

l-lMll‘lD WARRANTY

by the first consiumar for residantis! antist yse ) duys com-
toplm f(rt:n% (ghonrga? inolud-
uct found to be defective

is wmumd 1or nlnoty (90)

N

ing tabor, any original part of any NOMA Outdoor Products incorparat

by any authorized Service Doalor orthe fmry. nxum tho bauery wh
days from date of puichase

This wanrarty doos not covar mlna, tranamluion, transaxle or dﬂfommla! {thna itoms are covered by
This warranty does riof cover parts that have {allod due to nozmtl
Wwaar or parta that have failed subject to misuae or abuie. Transportation of the unit or pmto and from .
an authorized Service Daaler or factory is the rupanlbfmy of the owner, '

A step by mpoxphnanon 88 10 what procedure should bo followed for this warranty b

1.4 a part bacomas defective, cantact the stara whare the unkt was purchasad for tho nam; and ad-
dress of the avthorized Servica Dealer nearest to you,

.k you cannet locate an autlmrizod Feawvice Doslar, wiita aarvlcc Department o( NDMA Outdoor
reciucts Inoorporated for the name and addrass of eha lmlmizad Servm Dnlor in your uml or
calltho Sewloe Dapanmma: 1-901-423 1690,

' ,pumnm 10 such’ mnorm Borvbo Dealsr far”
by this waranty,

ntlas, including those of mmmm;biﬁty aﬂd ﬂtnm
»fmm da!oo! chhan Liabilty for i

50 an impliod war tm«:tho
. amm?mmdu mnhmsdomw
:ﬂﬂtmwm ’

\m&\m\

Gz




THIS GUT‘I’ING MAQH‘NE 8 GM’ABLE
FOLLOWING SAFETY INBTRUGHONS

$ & 9 & & W o9~

..

- i sure thy ap

- gress catcher or the guard In plleo. »
fark tin)

SAFETY RULES :
THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM mnzrum

IMPORTANT

GH‘ERAL OPERMIOH . v
Know tontrols and how fo step. ulokly. -

Read, undonhnd. and Tallow efl instructions In the anua! and
on fw machire befors siarting,

Only allow teugonaible adults, who eie familise with
Inatructiona, ta opevete the meckine.

Wesr salety glasses ot eya shielde when assembiing or.

oparating the nmchine.
Do 1ot opavate maching when !maiwt-d. Always wear
substantis] foatweer, prafarably ates!-toud shoes.

Do not wnv loou mlmg Mlng m-t could got caught ln :

Cloar Wd'h P mlu, w:. wire, ¢to.; whhh
mldhoplclmlualndﬁm by the biudafs).

clowr of othar peopls befare mMng Biop
maching if snyone anters the ares.
Nevat oary passengers, .

Do not mow In reverss unfess’ tbuluhly mnsm. Always

taok dawn and bohiind befare and while becking.
Be 2wnte of the mawer discharge dirsotion end do not
snyons. Do ol vperots the mowsr without either o

htitat

Slow-down beforé Wining.

Never loave a nlchlna mmndod Mm

:uu.m perking lmlu, stop anglne, and remove
smouny

Turn off hlado(o) When nat mawing.

lboime

etop .wm befors removing oreay ommr o \mﬂngingv

mm nowlm under
mr of srossing rosdways,
o fheod

llmonw in uwt of good arﬁﬂeln! [
onerte:

to pravant the

DMV mnwor lny 'hman

enfire

4t off

m:unu <lvicahol '

L

m

OF AMPUTATING HANDS AND FEET AND mnowma owscm. FMLuée -fotag ju-:' n’ ve m
COULD RESULT IN semous INJURY OR DEATH,

mmmmmummwmnwwmuam-
<lift o diteh, or it an edpe caves kn.

- Do not-mow on wet gress. nadmd traction could caysn

Domwl#ohﬂﬂn the mechine bvpum:wmrfoat tm m

‘Donotuse gress ;lll;hpr an llnp alopn. .

CHILDREN:

Tragio aocidents ean eccur i the oparator Ic nolelertto the presence

of children, Children are oftan attracted tn the

“ LS axtra cars Whish

meching and the
teity. Ncmumm eutm.aummmwmm

1ewing lrn and. undu the watchiul
mmmhlmoﬂﬂdﬁldmmmmm

‘Befare snd 'M:on I:wluns. look behind and down: for small

children. -
’ . sl off snd be mlnusfy Injured
: : Qperation. - _
Nover allow chucmn to operate the teching, _
Bpproashing blind corners, nhmbs. tme‘:,
or atties ehim:ht m Wmm bion

and otier iu.ls ?{my e

’ mnﬂ!mﬂ%hvuy&mmmnﬂ.
& reft ‘mmm smal». :

th use -uowma sp-« for,
lho nmalm lndior SUn oen cause j
.Mhﬁn&

el lho.hth . luu tls
Do_n’nanm?u?’m‘ gu.mllo'
,_Mormmlva ;

MPORTANT SAFETY PRECAUTIONS.
AW&NW@N”‘ BECOME ALLCRYTY® Y@U[I{ SAFETY 15 INVOLVED.
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OWNER'S INORMA

' Honord the folbwmg information abact y

wooet oveges LT T 0

 that you wil be bl ta provide It

L) o

PURCHASE DATE: wo . /- / — coof.no
DEALER'S umemomoness. ——

Cny: SEUER, STA‘IE

L.

cmmrsorsmmmmrou'

1 - Lawn Tractor with 39 inch Muwnr Dodc
1 - Operator's Manual .

t ~ Repair Parts Manya)

1 - Engine Manuat

1 - Steering Whee (m Note) =
-1 - Sest (sep Notg)
- 1 - Bap of Assembly Pans ccmmnlng (s00 Nm)

4- Enaxammhuexﬂmsmws
4. Melmhsmﬁlnﬂtwashﬂs

4 - 1182 Inch Flatwashers -
- Roll Pin

z.:. :

NOTI-: Hs{er 1o page 28 (custnmar Aesontb!y Pam) for
more detailed dascrlpua

» ‘I'OOI.S REQUIIIED m m'l

2- TN6ineh Wranches {or adjustable mnch)
1 « 172 inch Wrenoh (or adjustablo wiench)
Scmrdriver with a 174 ]nch shank

1 - Hammer

now TO MEAGURE scnaw snzz'j =
x 1% INGH! ’

™

A mmetn A

Tma iawn tmmw can he dmgmus i cmmaly

' ,MWWQMMWMI“W‘
,gmmgmrhmﬂm o

- Ahlpmrniﬂvﬂ“m“m"'mw"
iumwn-fw, - :

S '}mmlllawdﬂm«mrmnawagmio
:ormnmmlmmmmmnh




MENT PARTS,




39" LAWN TRACTRMODEI. b3554-1 20

. KEvy PAnTa o ruuscam , m.
. 1 aomos o0 FRAMEMAIN 5F RIDER TUV |
2 302017 - FOOTPADAHSFGRY = 1
3 W18 FOOTPADRHEFGRIT 1
4 §8280-053 . BRACKET GRILLE LW, 1
3 §6280-858 BRACKET GRILLE RH. 1
6 5638263  BRKT.SUPT FAT AXLESE St
7 $26154 SCREW, 546-18X1,00WOFLLK 6
8 86273 NUT, 5/16-18 HXWDFLLK ¢ -
3 28818 aorr. B25X2.875 SPSH 1/2:20 1
10 274654 - NUT, 1200 REGHXCTRLK 1
1 122201 SCHEW, 3/8-18%2.75 HHO 2
12 248 WASHER, .29IDX1.25DX.07 BELLVIL 2
18w RUT, 3/8-18 REGHXCTHLK 2
14 321968850  CONSOLE.SFGRWR 2
15 50295-660 QOONSOLE, AEAR COVER 1
16 096345 - - SOREW, 14-20K 50 WAHHTAP 15
17 221050-860 DASH NO ILL/AMMETER ELEC 1
18 985338 "BGREW m«iDXMHHWATAP 4
10 §0852 NUT, 1/4-20 WDFLLK TOPLOCK 2
. 2 S7160 - LATGH, D4WDX.047 ASSYHOOD 2
. 21 8482’ BOLY, A76% 156 HHBH 5/15-18 2
22 120304 WABHER, FLAT .406) 81X.065 z.
23 120993 WASHER, FLAT 344X 59X 085 2
24 1498 NUT. 5/16-18 REGHEXCTRUK 2
25 53448 -PIN, 5/46:18 HOOD LATCH GR2Z-. ‘2
2% 18R WASHER, REGINTLI 320X.81X.03 2
27 178 © NUT, 8HE-18 HEXWDFLLK WHIZ 2
28 5064-860 | HOOD 1
28 55040 - © TRIMSTRIP,BLACK 29760 IN
e 3 36732 . GRILLEASEY G4 ¢
- - LY 50888 . - SCREW, 10-14X mwaHHTaP ' 4
’ - 32 52570 . (AMPLENS 2
w a8 52574 LAMP BEZEL 2
‘34 50572 BULS, HEADLAMP 2
‘ 35 A GARLE 2
E 36 s6iB 'WIRE ASSY, HEADLAMP , i
i 37 57215 SCREW, 5/16-0% .75 WAMHPLAS - 4
a8 120283 BOLY, 3/-18 X 1.00 KNG GRZ 2
» 1490 . NUIT, 8 - 16 REGHEXCTRLK 2
o 180075 SCREWS/16-18X .63 2
4 188 . NUT,&16-18 REGHEXCTRIK 2
42 320042 PARTSMANUAL '
45 829848 . OPERATORS MANUAL (GEAMAN) i
44 3281956 NRASSWMAWAL ) 4
8 w7 _omsscmuenmnm 3
‘REFERENGEONLY
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| I.AWN TRAC'I'OR Monu 03554-120

" KEYS PARTS osscmlmou
42. 58367860 MP PLATESEAT FE SFLF
43, 20507 BOLT, 437X 456 HHEH 611618
4, 1498 NUT, 5/16-18 REGHEXOTRLK
45, 8820 SPRING,1,43X2.38X. 162 COM SEAT
€ 184y Wi, CLAMP, SPRING 1,171D
7. W56 SCREW, 14-20X 50 WAHHTAP
a8, A 8P. ASM FENDER £-6 SF SOFAOF
9. 921186860 MPFENDER F§SFSOFAOF.
5. 0239
51, 439485 scnsw SHE-1BX65 PHPNMA
B2 201851 WASHER, .344/DX1.50.09
63, 120373 . NUT,5M6-488Q. - :
§4, 995348 - SCHEW, 114-20X .50 WAHHTAP
S5 128007 SCREW, 516-18X.78HHC GR2
58, 446983 WASHER, FLAT .a78X £8%.082 .
57. 1408 NUT, 5/18-18 REGHEXCTRILK
58, 320830 ASSY UPSTOP WAHOSE PLATE
8. 149 NUT, 348-16 REGHXOTALK
80. 53448 PIN, 516-18 HOQD LATCH GR2.
61 271184 NUT, S/16-18 HEXKEPS -

62 900810853 MP BRACKET SWITCH MOUNTING
83, 99546 SCREW, 14-20X 50 WAHHTAP
66, 80853 GUIDE, BELT

86, #1528 RUT, 3018 KXCTRLKIAMGRO 8,
8. 270 NUT, 9/8-18 HEXKEPS
67. 30305 BELY GUARDAH -

6. 57084 - BCREW, 10-24X.69 mum
2. 1501 WABHER, FLAT

n. ares NUT, 10:24 HEXKEPS

A oaoen INDIVIDUAL PARTS.

.-"-.-s'-snu-o-l- -5 K & -» h”l,:h.‘- -.4-“-. - Mlab} BN
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B 9"wnmncrore MODEL 03554

NOTE: ALWAYS USE ORIGINAL Eammemlb TS. . ALLUNNUMBERED
' Usenis:nrl teplacon i ;




39" mwnrmcronmonzn. ns 554- 120

DESCNH’IDN

HANDLE, RH PTQ NOMA DASH 8F
WASHER, FLAT $15%1,38X.116PL
ML STOP, PTO ENGAGEMENT

PIN, SPRING. {87DIAKI O0LA HVPL
GRIP, HAND .S0ID S.87 LG BLK -
WS STRAP ASSY, PTO BBLORANK
ROD, BELCRANKKLINK thad
WASHER, FLAT 408X.73X.082 -
HAIR PN

FLAT WASHER, .902X1.26X.69
SPRING, 43X7.78X.0087 TENSION
WP LIFT ASSY, 1M

WP UFT ASBY, AH
-SCREW, /{8 18%1.00 Huo aasz
NUT, ADJUST |

NUT, 671618 RE

WASHER, FLAT S331X1 o&x,oaaz
PIN, HAIR 001 DIAX1.O8LG ~

MP BRACKET, REAR HANG SUSP
8OLT, §/16-18X43 CARRGRZ
NUT, 6148-18 REGHEXCTRIK

MF SRAGKET, HEIGHT ADJUST
SCREW, 516-18) .75 HHC GRS2
'NUY, /16-18 REGHEXQTALK.
QUADRANT, HEIGHT ADJUST
SCREW, 5/18-18X .75 HHC GR62
NUT, 6/16-18 REGHEXCTRIXK

MP HANDLE, LIFT SHORT(30" a.F)
BOLY, 500X .270 HHSH B/16-182
WASHER, FLAT 508X .78X.0842

NUT, B16- 18 WWDFLCTRLK

HF PAWL, SQUARE MTTHSSS
BOLT, H00X 270 HHIA 5116182
T, sns-wHWDFLcTnLK :
MLPOINTER. . ’
WASHER, EXLK 08K A1X082
SCREW, ¥8-32X . SGWATAPGRZ
ROD, mmmom Lo
SPRING, HEIGHTADJUST =
KNOB, HEIGHT ADJ PUSH BUTTON
GRIP, 750 0D YW HOLE BLAOK =
ML GABLE Remmréqr amclcer

5.

AT L
NNG RETE 31xmm133-31 21
'PULLEY POWDERMETAL -
Pl“ QLEV‘S .375“&.3 .51 Lﬁ

_;v:nb'.-‘v-.—‘-;:'.--“’-s'-ouf---o.q-”-...'._—.s;.-'s‘-.‘—.--..,-_-q..-.;;..-a-ana‘n;-;.h—.;.o.mnm.._...........;u.‘slg..............
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EL D3554-120 )

' CHABSIS & HOOD PQ
oAy

REF. s
CHASSIE 8 HOOD PO, "
TRONT AXLE
SUPEDAT)

| NoTE: ALwavs use ORIGINAL EQUIPMENT PARTS.
Use of senicaraplacement parts other than ariginal equip-
| Montparts may void your warranty. T




1. A

2 824915853
8 80545

4 310366

5 28028

8 210867

7 327619-853
8 454588

] 2088

10 122148

11 120382

12 1489

13 242

14 927833

18 324783

8 180124

17 1490

18 828608

10 567168

122145
120994
‘ “874 a

sss#sazsszsssasaxawaa

nascmm

FRONT AXLE ASSEMBLY §E

AXLE, FRONT

BEARING, FLANGE
SPINDLE, Rri

AING, RETEX

SPINDLE, LH -

ARM, STEERING LN

PIN, SPRING -

TEROD

SCREW, 3/8-16X1.26 HHC '
WASHER, 48X 68X, 40 REGSPYLK
NUT, 38-18 REGHCTRLK
SEGTOR, GRAR

- PLATE SECTOR SF4W8

BUSHING SECTOR GRAR SF 4WS
SCAEW, 3/8-16X1.25

NUT, 88-18 AFGHXCTALK
DRAGLINK ASSEMBLY
BALL JOINY

DRAGUNK

NUT, 5/8-24 REGHEXJAM
WASHER. REGSPTLK
NUT, 2824 REGHEX
SHAFT PINION SBTEERING
BRG. FL '

* SCREW, 1M4-20X.75 GRD &

NUTY, 1/4-20 FLLK NUT 8I0E LOCK
NG RETE -
BANG, FL -7E3IDX1.370DX 50

WHEEL W/BEARING
BEARING, 1.380DX.75I0 FLA'NGE
REFER TO TIRE TAEAD PAQE

" WASHER, FLAT 286X1. 31_!.07&

RIﬂG. RETEX .57X.08
UB CAP

SGREW B-16X1.28 GRD?
WASHER, FLAT 406X 81X.085
NUT, 38-16 HKWOFLLK

-4 OHQER INBMDUAL PARTS.

-t N D B =tV d b NINI L A NI NP IO N o o wn o B 2 D) A) AP wi me ..lin-.-a._....»
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| NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,

' ALWAYS USE ORIGIN, ! . ALL UNNUMBERED »
Use of service/raplacemant pants other than original aquip- ITEMS ARE INTEACHANGEABLE
({mentparts may void your wattanty. . WITHOFPOSDESIDE

R ______ WAYHOPPOSNE SIDE | _3a71p




SAEe o

KEYF PARTE  DESCRIPTION Qory.
e oA TRANBAXLE PO40-55P SF £ER 1
2 2745 PULLEY, IDLER V4L §,60 t
8 8oz KEY, WORF &8 750X, 167X 812 1
4 2o088 RING, REYEX .55X 038 TRUS 10052 1
5. 54788 :5!.1’, V4L o;m SF DRIVE 1
o 180075 SCREW, 516-18X .63 HHC ¢
R NUT, 6/16-18 REGHEXCTRLK 6
2 180089 SCREW, 5/16-18X2.25 HHO 4- =
10, 120903 WASHER, FLAT 344X 9%.085 4
1. 1488 NUT, B18-1g R ' 4 -
12, aspapa MF BRACKET, T/A TORQ), 015 S/F 1
13, 180087 SCREW, 5/16-18X2,00 HHC ]
4. 1498 NUT, 5/18.18 REGHEXCTRLK 1
16, 120017 REW, 5/16-1834.00 HHG 1
16, 135483 WASHER,  EXLI.220X 61X.03 1
7. 1498 NUT, 5/16-18 REGHENCTRLK 1
18, 12896 MH BRAGKET, SHIFT Popy-3sp -t
19. 56285 GCREW, 1/4-20X .75 NYLHHC 1
2. sM7- WASHER, 750X.250 8 {
2. 31513; Lﬁ‘vmamnm TA 8 {
137 PIN. COTTER . 125 DIAX( .0aLG 1
29. G654 KNOB, ROUND 1.60 DA BLACK !
24 49896 MF BELT GUIDE: 1
. 2nis4 NUT, 5/18-18 HEXKEPS 1
88, 120393 WASHER, FLAT 344X 6oX.086 2
21 1498 NUT, 5/18-18 REGH 1
8 SF ABSY,BRAKE PEDAL B.F, ! ,
23, 319678 PIN.CLEVIS 5 DA 4.870L0.2N PL 1 !
80, - 502801 SPACER, SLEV 53 X.82X1,408 , 1
" 81, §eigo PIN, HAIR 091 DIAX1 621G 1
82 487et PAD CLUTCHBRAKE PEDAL 1
$3. 321969 MFIDLER ARM BRKT TRACTION &F 1
34, 41890 BOLT, 625X .2(8 HHSH 15182 1
3. 407 WASHER, FLAT 636X1.91X07 1
3. 48802 WASHER FLAT 339X 87X 119 1
3. 1498 NUT, &/16-18 REGHEXCTY 1
3. 3ur867 SPRING,3/4 ODX7.75X.091 TENSIO '
-~ 9. 39550 MF RETAINER BELY : 1
€, 35374 PULLEY, IDLER VaL 5.06% .62 !
4. 492 BOLT, 38.16X1,60 CARR 1
42, 149 “NUT, 3/8-16 REGHXCTALK 1
43. 4880 ROD, 268 DIA CLUTCH , 3.
M. 50562 smmﬁ.mooxz.uasxmrsns}o 1
45, . 323210 BRACKET, TRACTION BRAKE S84 1
46. 46024 BOLT, .500X .168 HHSH §/18-18Z )
47. 1408 NUT, 5/16-18 REGHEXCTRLK S
48. 323211 ROD, BRAKE 015 /A ¢ g
4, 913 SPAING, CLUTCH 82500 1
50 p0ase NUT, 14-20 WOFLLK TOPLOCK 1
6. v TIRE & FIM, PU 20X8.0-8 TURWH) 2
82, 24187 . VALVE STEM ! 1
83 ao3sy WHEEL&HUB ASSY 20X8 WHITE 1
B4, HEFER TQ TIAE TREAD PAGE "
55. Sxa + SQUARE . 1875Q(2.26L 65 2
56 &2 WASHER, FLAT .785X1.91% 075 4
. B2 - 42815 WABHER, FLAT , 756X1.83X 07 2
55. 36625 . RING, RETEX .57X.08TRUS133-78 2
B9. 40394 HUB CAP, 1.500ID X 7L 2
» CONTACT YOUR NEARESY TRANSAXLE CEALER FOR PARTS ANDSERVICE.
* ORDER INDIVIDUAL PARTS. S e s
13
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| NOTE: ALWAYS USE GRIGINAL EQUIPMENT PARTS., ey |
Use of sarvicefreptacement parts other than original equip- ITEMS ARE INTERCHANGEABLE

ment parts may void your warranty _WITH OPPOSITE SIDE _

_ametog |
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PRE-PAINTED DICK
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H n 5. e
R S
" P ’-@.K : *
) e el b :
.“- .: o: |' ':
; P ;
1 = i { : . i h
Pl i ye -
; RN
i \
. -
/
A (-2
;‘/@
- ﬁ- .
! KEY®3
{NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, AL UNNUM
Use of servicerreplacement parts othsr than ariginal ’Tms:‘éé 'mgﬂ%wg&m"e

eqyfp‘menl parts may vold your warranty, . WITH OPPOSITE SIDE 3286500
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KEY# PART# DESCRIPTION QTy.
1 325106-663 REGK 385D MOWER 1
2 $28205-853 BAR, SKID 1
s 126218 BOLT, 616-18X .75 CARR 1
4 120230 . BOLT. 9/16-18%1.25 CARR 1
s ars4 NUT, 6/18-18 HEXKEPS 2
8 57318 QUIDE, BELT 511618 THD 1
7 1498 NUT, 5/16-18 REGHEXCTRLK 1
] 318928 BRACKET, CHUTE '
0 180079 SCREW, 546-18X .60 HHC SR
10 1498 NUT, 5/16-18 REGHEXCTRLK 2
1n 313029 LIFT BRACKET, REARRH 1"
12 180077 BSCREW, 6r18-18X .76 HHG 2
19 120393 VIASHER, FLAT Sad% 9K 005 2
" 1498 NUT, §/18-18 REGHEXCTRLK 2
15 310667 BRACKET,DECK LIFTREAR L 1
18 180077 SCREW, 5/16-18X .76 HHC 2
17 120863 WASHER, FLAT 344X .60X.085 2
18 4498 NUT, 5/18-18 REGHEXCTRLK 2
19 916302853 BRAGKET, IDLER SUPPORT 1
A 20 300845 SCREW, 516-18X1,38 WATA® 1
21 120393 WASHER, FLAT 344X 80,065 1
y 22 1408 NUT, 5/16-18 REGHEXGTALK 1
23 5B424-853 CUHLL ABSY, 36/30/40/48 2
24 56425 SHAFT/BADDLE 38" 1
25 4362 ERANG, BALL - 1
] 50816 DUST SHIELD 1
27 85547 QUILL CASTING {
% . 49580 BRANG, BALL 1
29 50818 SPACER 3.797LGX 660IDX.880D 1
20 51445 SPACER, 428LGX 0320DX.E721D-PM 1
3 313808 PULLEY 26/736° QUILL 1
82 58965 SPECIAL WASHER 1
as 1282 NUT, 7/16-20 WOFLLK }
" 606834 SCREW, 5/16-18X .88 WAHHTAP 6
as 200345 SCREW, 516-18X1.38 WATAP 1
38 1498 NUT, 6/16-18 REGHEXCTRLK 1
s? 31e4ee UFT SUPPORT FRONT DECK ¥
azA  SPe155-863 MOLINTING PLATE -t
a8 180076 SCREW, 6/16-18X .69 HHC ‘4
a9 1498 _NUT, 818-18 REGHEXCTRLK 4
40 §8505-853 LINK BRACKEY,DECK FR 1
9 $8247 ADJUSTING NUY 2
2 122017 SCREW, &16-18X1.00 HHO 2
4 1408 NUT, 51518 REGHEXCTRLK - 2
“ 08032 OLADE, 19.69 HI-UFT 2
a5 2489 WASHER, .391DX1.26DX.07 BELLWil. 8
% 9573 SCREW, 38-24%1.00 NYLHHC 2
47 820565653 (DLER ARM ASSY. 1
48 200480853 IDLER ARM B
a9 808073 BRAKE PAD 1
50 41801 RIVET,TRSET .187 DIAX.50LG ]
1 800180 BOLT, 50 X188 MHSH/S-18 1
52 906418 WABHER,FLAT .224 X 1.~ X .125 1
53 51 NUT.516:18 X .75 HRG WHIZLOCK 1
84 826249-959 BRACKET EXTENBION IOLER 1
86 180077 SCREW,5/1E- 18 X .76 HHG 1
56 1408 U, 5/18-18 REGHEXCTRLK 1
§7 . 121954 SCREW,1/4-20X2.00 HHG -1
& - NUT, 1/4-20 REGHEXKEPS 2
§9 303247.053 ASSY PLADE BRAKE 3
80 a09246-853 BRAKE ARM 1
81 aD6973 HRAKE PAO : 1
62 135824 RIVET,TREET .188 DIAX 4 2
63 180078 SCREW.5/16-18X.67 HRG 1
84 180903 WASHER.FLAT 344 X 69 X, 65 1
&5 1408 NUT, 5/16-18 REGHEXCTRIX 1
66 8165308 RODBRAKE 1
&7 1602 NUT, 1/4-20 BEGHEXCTRLK 1
17
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1 NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, UNNUMBERED
Use of service/raplacement parts other than ariginal ngmsi’ﬁl'ﬁ meacEABLE
equipment parts may void your warranty, _ WITH QPPOSITE SIDE 326676(
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1 A
2 58308
3 3250
4 1346
5 410328
6 57325
7 120392
8 120377
9 322064
10 326256
1 300680
12 328257
13 180075
14 120893
41 1408
16 57818
7 214076
18 89317
S9892L6L210

ASSY DECK 35" SUS FOR AR
ROD, DECKHITCH -

PIN, HAIR 081 DIAX1.65

BELT RETAINER 2,56 OD

PULLEY, IDLER BRE .00

BOLY, 3B-16%2.00 CARR
wmmatﬂaﬂwnxsmmsmgm
NUT, 83-16 REGHX

8PRAING 071 X 82X 4.37
SPRING,TENSIDN
SELT, VEL 77.75

GUARD, BELTEN

SCRAEW, 5/16-18X .65 HHG
WASHER, FLAT 844X .89X.065
NUT, §/16-18 REGHEXOTRLK
CHUTE-368D,38SD

VAT B rire
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: . S KEY¥ PART DESCRIPTION Qry. ’
‘ 1. 325004 WIRE HARNESS SF 1
2. 922208 SPLICER 1
3 574u4 - CABLE TIE 1
4 41482 PRESS CLIP, 1.380L6 .2551p 2
8. dias2 PRESS CLIP.1,380LG 2551p 2
8. 327388 SWITCH-1GN. {AFTER FIRE) 3 POs 1
7. 827352 - NUT, 6/8-8 ACME DELTA FOR BOOT 1
8. 327350 KEY IGNITION SWITCH STL. DELTA 1
9 300334 LIGHY SWITCH ON/OFF PANEL MNT | B
10. 67476 SWITCH SCR MNT DP NG t-—
1. 87220 SCREW, #12 X 50 PHPNTAP 2 .
12. 326653 SWITCH, SNAPMNT NG, 055/,116 1
13. 63716 SOLENOID 1
14 18748 SCREW, 1/4.20X,75 HXSEMMA 2
15, 1004 WASHER, FLAT .281X1.00X 089 - 1
16, 1502 NUT, 1/4-20 REGHEXCTRLK 2
7. mvn NUT, 1/4-20 REGHEXKEPS 1
8. - 201187 NUT, 5/16-24 MKEPS 2
19 57444 TIE, CABLE 5.62,. 1
20, 56511 WIRE, GROUND, 12.5° 1
) 21, 2784 NUT, 5/16-18 HEXKERS 1
22, 67547 SWITCH SEAT 1
2. 160505 SCAEW, 1/4-20%.38 PNPNHMAGR2 2
24, 302257 BATTERY 12v 7 PLATE 1
25 66360 BATTERY BRACKET 1
26, 4023¢ ROD, BATTERY - 2
27. 120392 WASHER, FLAT.281X 63X 065 2
2. 325232 - NUT, WING 1/4-20 2
25, 120854 SCREW, 1/4.20X,63 HHC 2
. 21172 NUT, 1/4-20 REGHEXKEPS 2
31 « 302031 FUSE, 18 AMP SPAPE TYPE 1
. +Spada type fuso included with the wire hamaesc,
SCHEMATIC DRAWING
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DECALS (nlcouﬂvl)

328373C
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KEY# PARTY DEBCRIPTION ary.
f. 70684 DECAL,HOOD RH 1

2 70885 DECALHOOD LH 1

3 312002 DECAL, GRILLE INSERT 1

‘ 70882 OECAL, CONSOLE RN 1

5. 70863 OECAL, GONBOLE LH 1

8. 814208 NAMEPLATE, 12/98 WHY/BLK 2 ,
7. REFERENCE ONLY 1
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® KEY# PARTY DESCAIPTION aw,

1. 55832 ' PAD, FOAM TOP HOOD K

2 66833 PAD, FOAM HOOD SIDE LH 1

a. 55834 PAD, FOAM HOOD SIDE R | '

N 820717 DECAL, DASH PLAIN EXPORT 1

5. 801104 DECAL, CONSOLE TOP SHIFT5.8P - 1

6. 808770 DECAL, CAUTION TRIANGLE, EUROPE 1 .
7. 60524 - DECAL, INSTAUCT CONSOLE TOP GER T
8. 88902 DECAL, WARNING, FRENCH/GERMAN f

. 63900 DECAL, BRAKE/CLUTOM 1SO 1 -
10, 301807 DECL, LIFT DECK BLADE HEIGHT 1

. REFERENCE ONLY 1

2. 68001 DECAL, BLADE HEIGHT ADJ. EUROPE 1

19, sieot0 DECAL, TUV GS 1
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